
EPCOR Water Arizona Inc. 
Docket No. WS‐01303A‐20‐XXXX 
Test Year Ended December 31, 2019 

 

 

 

EPCOR Direct Testimony 

 

 

 

 

 

 

 

 

 



EPCOR Water Arizona Inc. 
Docket No. WS‐01303A‐20‐XXXX 
Test Year Ended December 31, 2019 

 

 

 

EPCOR Direct Testimony 

 

Mr. Thomas A. Loquvam 

 

 

 

 

 

 

 



 

 

BEFORE THE ARIZONA CORPORATION COMMISSION 
 
COMMISSIONERS 
 
ROBERT “BOB” BURNS, Chairman 
BOYD DUNN 
SANDRA D. KENNEDY 
JUSTIN OLSON 
LEA MÁRQUEZ PETERSON  

 
IN THE MATTER OF THE APPLICATION OF 
EPCOR WATER ARIZONA INC. FOR A 
DETERMINATION OF THE CURRENT FAIR 
VALUE OF ITS UTILITY PLANT AND 
PROPERTY AND INCREASES/DECREASES 
IN ITS RATES AND CHARGES BASED 
[...]
Docket No. WS-01303A-20- 
 
Page 1 of 28 
 

 

I. INTRODUCTION AND QUALIFICATIONS 1 

Q. PLEASE STATE YOUR NAME, BUSINESS ADDRESS, AND 2 

TELEPHONE NUMBER. 3 

A. My name is Andrew D. Brown.  My business address is 2355 W. Pinnacle Peak 4 

Road, Suite 300, Phoenix, AZ 85027.  My business phone is 623-445-2497. 5 

Q. IN WHAT CAPACITY AND BY WHOM ARE YOU EMPLOYED? 6 

A. I am employed by EPCOR USA (“EUSA”) as the Director of Engineering.  7 

Q. PLEASE DESCRIBE YOUR PRIMARY RESPONSIBILITIES FOR THE 8 

COMPANY. 9 

A. I am responsible for planning, engineering, and project delivery of EPCOR Water 10 

Arizona Inc.’s (“EWAZ” or “Company”) capital program along with developer 11 

services and GIS functional areas.  I am responsible for identifying and 12 

prioritizing projects into the capital budgeting process as well as providing 13 

oversight of the design and construction process to ensure compliance of those 14 

projects with assigned budget and schedule. 15 

Q. PLEASE DESCRIBE YOUR PROFESSIONAL EXPERIENCE AND 16 

EDUCATION. 17 

A. I have 33 years of experience as a civil engineer.  I have spent the last 27 years 18 

engaged in the field of water and wastewater engineering in Arizona.  The bulk of 19 

that experience includes oversight of design and construction of water and 20 

wastewater infrastructure projects. 21 

 Prior to joining EUSA, I was the Deputy Director of the Wastewater Engineering 22 

Division for the City of Phoenix’s Water Services Department.  While at Phoenix 23 

Water Services, I also served as Deputy Director of the Construction Management 24 



 
 

EPCOR Water Arizona Inc.   
Direct Testimony of Andrew D. Brown  
Docket No. WS-01303A-20- 
 
Page 2 of 28 
 

 

Division and was responsible for the construction phase of the majority of capital 1 

water and wastewater infrastructure projects.  I am a registered professional 2 

engineer in the State of Arizona and a member of several engineering and 3 

water/wastewater-related professional organizations including the American 4 

Society of Civil Engineers (“ASCE”), AZ Water Association, and the American 5 

Public Works Association (“APWA”).  6 

Q. PLEASE DESCRIBE YOUR EDUCATIONAL BACKGROUND. 7 

A. I received my Bachelor of Science degree in Civil Engineering from Northern 8 

Arizona University in 1983.  9 

Q. ARE YOU A REGISTERED PROFESSIONAL ENGINEER? 10 

A. I am a Professional Engineer (Civil), registered in the state of Arizona.  11 

Q. HAVE YOU PREVIOUSLY TESTIFIED BEFORE THIS COMMISSION? 12 

A. Yes.  I have previously submitted pre-filed direct testimony in EWAZ’s last 13 

wastewater rate case (Docket No. WS-01303A-16-0145) and testified in EWAZ’s 14 

last water rate case for its 11 districts (Docket No. WS-01303A-17-0257). 15 

II. PURPOSE OF TESTIMONY 16 

Q. PLEASE DESCRIBE THE PURPOSE OF YOUR TESTIMONY. 17 

A. The purpose of my testimony is to discuss and provide support for capital 18 

investment projects undertaken by EWAZ in each district since the last rate case 19 

or acquisition of the district.  I also testify in support of the Company’s proposed 20 

revisions to its Service Line and Meter Installation Tariff and changes to its Hook-21 

up Fee Tariff. 22 



 
 

EPCOR Water Arizona Inc.   
Direct Testimony of Andrew D. Brown  
Docket No. WS-01303A-20- 
 
Page 3 of 28 
 

 

III. CAPITAL EXPENDITURES SINCE LAST RATE CASE BY DISTRICT. 1 

Q. HAS EWAZ MADE SIGNIFICANT CAPITAL INVESTMENTS SINCE 2 

THE LAST TEST YEAR OR, FOR NEW DISTRICTS, SINCE THE 3 

ACQUISITION OF THE DISTRICT? 4 

A. Yes.  Table 1 below shows when the last test year ended for each district, as well 5 

as the Arizona Corporation Commission (“Commission”) decision for each 6 

district’s last rate case, which are all prior to EWAZ’s acquisition of what was 7 

then Arizona American Water Company.  8 

Table 1 – Last Test Year and Rate Decision Per District1 

Water District Last Test Year Decision 

Agua Fria  06/30/10 73145 

Anthem 12/31/08 72047 

Chaparral 12/31/12 74568 

Havasu 06/30/10 73145 

Mohave 06/30/13 75268 

North Mohave  12/31/95 60168 

Paradise Valley 06/30/13 75268 

Sun City 06/30/13 75268 

Sun City West 12/31/07 71410 

Tubac 06/30/13 75268 

Willow Valley 12/31/11 74364 

Q. PLEASE PROVIDE DETAILS REGARDING MAJOR CAPITAL 9 

INVESTMENTS FOR EACH DISTRICT SINCE ITS LAST TEST YEAR. 10 

                                                 
1 The 2017 rate case filed for all 11 Arizona water districts in Docket No. WS-01303A-17-0257 used a 
2016 test year, but did not result in a Commission decision.  An interim rate surcharge was approved for 
all 11 water districts in Decision No. 77147 (April 16, 2019) in a separate docket – specifically, Docket 
No. WS-01303A-19-0011. 



 
 

EPCOR Water Arizona Inc.   
Direct Testimony of Andrew D. Brown  
Docket No. WS-01303A-20- 
 
Page 4 of 28 
 

 

A. The following Table 2 outlines the investments that EWAZ has made in capital 1 

projects for each district since its last test year or, in the case of newly-acquired 2 

districts, since the date of the acquisition.  3 

  Table 2: Investment Since Last Rate Case by District (In Millions) 4 

District 2008 2009 2010 2011 2012 *** 2013 2014 2015 2016 2017 2018 2019 Total 

Agua Fria ****     
      

904  
    

3,674     2,737  
      

1,808  
   

16,832  
   

13,708       6,610  
   

23,996  
   

17,462  
   

41,072  
   

128,802  

Anthem   
   

2,704  
      

530  
       

839     1,329  
         

775  
        

349  
     

1,124       1,826  
     

2,174  
     

3,149  
     

5,490  
     

20,289  

Chaparral           
      

4,356  
     

2,736  
     

4,173       4,510  
     

2,547  
     

6,281  
     

5,757  
     

30,361  

Havasu****       
       

226        329  
      

1,036  
        

167  
        

256          416  
     

4,245  
        

360  
     

1,336  
       

8,372  

Mohave ****           
      

1,260  
     

6,197  
     

5,020       2,187  
     

6,674  
     

2,616  
     

4,454  
     

28,407  

North Mohave ** 
   

4,474  
          

1  
        

12  
         

36        860  
      

1,667  
        

208  
        

841          358  
        

959  
        

513  
        

661  
     

10,590  

Paradise Valley ***           
         

745  
     

2,681  
     

3,241       2,478  
     

2,518  
     

2,752  
     

3,707  
     

18,123  

Sun City  ****           
         

969  
     

5,004  
     

7,634     11,088  
     

8,755  
     

5,604  
     

9,418  
     

48,473  

Sun City West 
   

1,131  
      

649  
   

2,603  
       

827     1,021  
      

1,201  
        

610  
     

1,672       3,296  
     

1,551  
     

1,215  
     

4,638  
     

20,415  

Tubac ****           
           

46  
          

28  
        

246            44  
        

164  
        

194  
        

172  
          

894  

Willow Valley *                147  
           

72  
            

6  
          

38          152  
        

413  
        

147  
        

404  
       

1,379  

EPCOR Arizona Total $5,605  
 

$3,354  
 

$4,049  
 

$5,602   $6,422  
 

$13,936  
 

$34,819  
 

$37,952   $32,965  
 

$53,996  
 

$40,293  
 

$77,111  
 

$316,105  

                            

* EPCOR Purchased System in 2016                       

** EPCOR Purchased System in 2014, 2008 Expenditures represent 1995-2008 period             

*** Systems owned by Utility other than EPCOR prior to 2012                 

**** Last Rate Case was a June (Mid Year) Test Year, first year additions reflect 6 months of expenditures         

 EWAZ’s cumulative capital investments during this period totaled nearly $316.1 5 

million.  This total includes the following large projects: 6 

 Agua Fria White Tanks Water Treatment Plant Expansion 7 

 Agua Fria Water Plant 12 8 

 Agua Fria Cactus Road Water Main 9 

 Northeast Agua Fria Well 100.3 (Corte Bella #2) 10 

 Anthem Membrane Replacements at Plants 1, 2 & 4 11 

 Anthem Permeate Piping Project 12 

 Anthem Remote Facility Improvements – Upper Reservoir 13 

 Chaparral Sunridge Drive Water Main Replacement  14 



 
 

EPCOR Water Arizona Inc.   
Direct Testimony of Andrew D. Brown  
Docket No. WS-01303A-20- 
 
Page 5 of 28 
 

 

 Chaparral Reservoir 2 Improvements 1 

 Chaparral Well 11 2 

 Mohave (Bullhead City) Well 16-4 3 

 Mohave (Laredo Vista) Well 2 4 

 Mohave (Silver Creek) Tank 2 5 

 Paradise Valley (Mockingbird) Water Main Project 6 

 Paradise Valley (Orange Blossom) Water Main Replacement 7 

 Paradise Valley (Chaparral Road) Water Main Realignment 8 

 Sun City Well 1.1 Replacement 9 

 Sun City Well 6.3 Replacement 10 

 Sun City Well 8.3B Replacement 11 

 Sun City West Well 1.3 Replacement 12 

 Sun City West Well 1.5 Replacement 13 

 AGUA FRIA WHITE TANKS WATER TREATMENT PLANT 14 

EXPANSION 15 

Q. PLEASE DESCRIBE THE EXPANSION OF THE WHITE TANKS 16 

REGIONAL WATER TREATMENT PLANT. 17 

A. At the time of the expansion of the White Tanks Regional Water Treatment Plant 18 

(“White Tanks”), maximum day demands in the Agua Fria Water District required 19 

production of approximately 18-19 MGD.  Prior to its expansion, White Tanks had 20 

a total capacity of 20 MGD; however, net capacity, after accounting for backwash 21 

water and other internal processes, was approximately 17-18 MGD.  EWAZ 22 

supplemented treated surface water with well production in order to keep up with 23 

2016 and 2017 water demands.  In order to maximize the use of available surface 24 

water, an expansion of production capacity was needed at White Tanks.  Design of 25 



 
 

EPCOR Water Arizona Inc.   
Direct Testimony of Andrew D. Brown  
Docket No. WS-01303A-20- 
 
Page 6 of 28 
 

 

the plant expansion commenced in September 2016.  At the time, the major 1 

treatment process units at White Tanks consisted of raw water impoundment, 2 

chemical conditioning, flocculation/coagulation basins, dissolved air flotation 3 

(“DAF”), gravity media filtration, ultra-violet (“UV”) and chlorine disinfection. 4 

Previous design efforts identified the need for expanded capacity and improved 5 

process performance during water quality excursions.  6 

White Tanks primarily treats Central Arizona Project (“CAP”) surface water 7 

delivered through the lower Beardsley Canal with seasonal releases from the lower 8 

lake.  Water quality from the lower lake is characterized by relatively high total 9 

organic carbon (“TOC”) and turbidity levels.  Source water delivery to White 10 

Tanks is also susceptible to water quality excursions from Bill Williams River run 11 

events, CAP Canal failures and storm water runoff.  Design improvements to the 12 

plant increased both treatment capacity and performance by expanding the existing 13 

DAF/filter facility and through the addition of a ballasted flocculation system. 14 

This expansion resulted in a third raw water storage basin, one additional DAF 15 

train, two additional gravity media filters, and the replacement of two 20-MGD 16 

UV reactors with two 33-MGD UV reactors.  EWAZ also upgraded several plant 17 

components to support the increased plant size, including the raw water pump 18 

station, finished water pump station, chemical feed systems, wastewater clarifier 19 

modifications, return flow pump station, drying beds and miscellaneous site 20 

improvements.  Furthermore, EWAZ constructed a 33 MGD ballasted flocculation 21 

system and building facilities to support the new process train and improve plant 22 

treatability-during water quality excursions. 23 



 
 

EPCOR Water Arizona Inc.   
Direct Testimony of Andrew D. Brown  
Docket No. WS-01303A-20- 
 
Page 7 of 28 
 

 

Q. WHAT BENEFITS DOES THIS EXPANSION PROVIDE TO 1 

CUSTOMERS? 2 

A. Completing this project assures EWAZ’s ability to provide quality water to 3 

customers throughout the year particularly during high demand periods in the 4 

summer (when maximum-day demands exceeded plant capacity) along with the 5 

ability to treat surface water during water quality excursion events.  In the past, 6 

these excursion events would have required the plant to be shutdown 7 

intermittently during high demand periods.  During those periods, system water 8 

supply was completely reliant on groundwater sources only, which alone cannot 9 

meet the peak summer demands. 10 

 It should also be noted that this project has been nominated for a few industry 11 

awards and was recently recognized by industry for the AZ Water Association – 12 

Water Project of the Year in 2020.  13 

 AGUA FRIA WATER PLANT 12 14 

Q.  PLEASE DESCRIBE THE AGUA FRIA WATER PLANT 12 PROJECT. 15 

A. This project included the design and construction of a new water distribution plant 16 

to meet existing customer demands in the Agua Fria Water District and alleviate 17 

demand on Agua Fria Water Plant 5 that was over-utilized.  Agua Fria Water Plant 18 

12 provides the additional capacity to meet existing customer demands while 19 

providing better service and redundancy.  The new plant allows pressure at the 20 

existing Agua Fria Water Plant 5 to be lowered, reducing failure potential. 21 



 
 

EPCOR Water Arizona Inc.   
Direct Testimony of Andrew D. Brown  
Docket No. WS-01303A-20- 
 
Page 8 of 28 
 

 

 The scope included construction of a 1.5 MG storage tank, booster pump station to 1 

serve Agua Fria Zone 2, surge mitigation, SCADA, controls, sampling points, 2 

chlorination, and one mile of 16-inch and 20-inch water main from the trunkline to 3 

storage and from storage into distribution. 4 

 AGUA FRIA CACTUS ROAD WATER MAIN 5 

Q. PLEASE DESCRIBE THE CACTUS ROAD WATER MAIN PROJECT. 6 

A. This project installed a one-mile segment of 30-inch water transmission main in 7 

Cactus Road, between Citrus Road and Cotton Lane.  The Agua Fria transmission 8 

main network is the backbone of the Agua Fria Water District.  It links the 9 

northern areas served by Agua Fria Water Plant 4 to the southern area of Verrado 10 

served by Agua Fria Water Plant 9.  This segment of the Agua Fria transmission 11 

main network is part of the overall master plan for the area to provide water to 12 

Agua Fria Water Plant 14.  Agua Fria Water Plant 14 was only supplied by two 13 

groundwater wells and was not connected to the transmission line system.  Should 14 

either of those wells fail, Water Plant 14 can still keep up with demand with help 15 

from Water Plants 1, 2, & 3.   16 

 NORTHEAST AGUA FRIA WELL 100.3 (CORTE BELLA #2) 17 

Q.  PLEASE DESCRIBE THE AGUA FRIA WELL 100.3 PROJECT. 18 

A. Northeast Agua Fria (“NEAF”) is a sub-area of the Agua Fria service area.  NEAF 19 

is supplied from Water Plant 100 and is not hydraulically connected to the rest of 20 

the Agua Fria service area.  Water Plant 100 was supplied from two wells, Well 21 

100.1 and 100.2.  The capacity of 100.1 is approximately 1,000 gpm, and 100.2 is 22 

approximately 1,650 gpm.  The deficit of firm capacity for meeting summer 23 

demands in this area was approximately 350 gpm, which is the main reason why 24 



 
 

EPCOR Water Arizona Inc.   
Direct Testimony of Andrew D. Brown  
Docket No. WS-01303A-20- 
 
Page 9 of 28 
 

 

this project was necessary.  The additional Well 100.3 therefore meets the capacity 1 

needs for this area, as well as providing continuity of service should one of the 2 

original wells fail during the peak summer season.   3 

 ANTHEM MEMBRANE REPLACEMENT AT PLANTS 1, 2 & 4  4 

Q. PLEASE DESCRIBE THE MEMBRANE REPLACEMENT AT ANTHEM 5 

WATER TREATMENT PLANT 1, 2 & 4 PROJECT. 6 

A. The existing membranes at the water treatment plant reached their useful life and 7 

required replacement.  In addition, the type C membranes originally furnished are 8 

no longer manufactured and were replaced with type D membranes that have a 9 

different format and air requirements requiring infrastructure modifications.  10 